

卵巣がん

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
TC (PTX+CBDCA)	パクリタキセル	パクリタキセル	175 mg/m ²	点滴静注 3時間	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 2時間	d1	
TC (PTX+CBDCA) +BEV	パクリタキセル	パクリタキセル	175 mg/m ²	点滴静注 3時間	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 2時間	d1	
	アバスタチン	ベマシズマブ	15 mg/kg	点滴静注 30分 (初回 90分、 2回目 60分)	d1	
dose-dense TC (PTX+CBDCA)	パクリタキセル	パクリタキセル	80 mg/m ²	点滴静注 1時間	d1,8,15	21日
	カルボプラチン	カルボプラチン	AUC=6	点滴静注 1時間	d1	
DC療法 (DTX+CBDCA)	ドセタキセル	ドセタキセル	70 mg/m ²	点滴静注 1時間	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 2時間	d1	
BEV	アバスタチン	ベマシズマブ	15 mg/kg	点滴静注 30分 (初回 90分、 2回目 60分)	d1	21日
CPT-11 A法	イリノテカン	イリノテカン	100 mg/m ²	点滴静注 2時間	d1,8,15	28日
CPT-P	イリノテカン	イリノテカン	60 mg/m ²	点滴静注 2時間	d1	28日
	シスプラチン	シスプラチン	60 mg/m ²	点滴静注 3時間	d1	
ドキシル	ドキシル	ドキシソルビシン (リポソーム化)	50 mg/m ²	点滴静注 1mg/hr	d1	28日
ドキシル+BEV	ドキシル	ドキシソルビシン (リポソーム化)	40 mg/m ²	点滴静注 1mg/hr	d1	28日
	アバスタチン	ベマシズマブ	15 mg/kg	点滴静注 30分 (初回 90分、 2回目 60分)	d1	
ドキシル+CBDCA	ドキシル	ドキシソルビシン (リポソーム化)	40 mg/m ²	点滴静注 1mg/hr	d1	28日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 2時間	d1	
GEM	ゲムシタビン	ゲムシタビン	1000 mg/m ²	点滴静注 30分	d1,8,15	28日
BEV+GEM	アバスタチン	ベマシズマブ	15 mg/kg	点滴静注 30分 (初回 90分、 2回目 60分)	d1	21日
	ゲムシタビン	ゲムシタビン	1000 mg/m ²	点滴静注 30分	d1,8	
DTX	ドセタキセル	ドセタキセル	70 mg/m ²	点滴静注 1時間	d1	21日

子宮頸がん

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
CPT-11 A法	イリノテカン	イリノテカン	100 mg/m ²	点滴静注 2時間	d1,8,15	28日
GDDP (化学放射線療法)	シスプラチン	シスプラチン	40 mg/m ²	点滴静注 2時間	d1,8,15, 22,29,36	42日
TC (PTX+CBDCA) ±BEV	パクリタキセル	パクリタキセル	175 mg/m ²	点滴静注 3時間	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 2時間	d1	
	アバスタチン	ベマシズマブ	15 mg/kg	点滴静注 30分 (初回 90分、 2回目 60分)	d1	
セミプリマブ	リブタヨ	セミプリマブ	350 mg/body	点滴静注 30分	d1	21日

子宮体がん

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
AP	アドリアシン	ドキソルビシン	60 mg/m ²	点滴静注 30分	d1	21日
	シスプラチン	シスプラチン	50 mg/m ²	点滴静注 2時間	d1	
ペムブロリズマブ(3週間隔) +レンバチニブ	キイトルーダ	ペムブロリズマブ	200 mg/body	点滴静注 30分	d1	21日
	レンビマ	レンバチニブ	20 mg/day	1日1回	連日	
ペムブロリズマブ(6週間隔) +レンバチニブ	キイトルーダ	ペムブロリズマブ	400 mg/body	点滴静注 30分	d1	42日
	レンビマ	レンバチニブ	20 mg/day	1日1回	連日	

平滑筋肉腫

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
DTX+GEM	ドセタキセル	ドセタキセル	70mg/m ²	点滴静注 1時間	d8	21日
	ゲムシタビン	ゲムシタビン	1000mg/m ²	点滴静注 30分	d1,8	
ドキソルビシン	アドリアシン	ドキソルビシン	75mg/m ²	点滴静注 全開	d1	21日

胚細胞腫瘍

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
BEP	ブレオ	ブレオマイシン	30 mg/body	点滴静注 30分	d2,9,16	21日
	エトポシド	エトポシド	100 mg/m ²	点滴静注 2時間	d1-5	
	シスプラチン	シスプラチン	20 mg/m ²	点滴静注 2時間	d1-5	